
Confluence Rivers Utility Operating Company 
Mr. Todd Thomas 

Dear Mr. Thomas, 

dnr.mo.gov 

In speaking with Mr. Jim Merciel of the Public Service Commission, I understood that there 
was some confusion regarding the condition of some of the wastewater treatment facilities that 
Confluence Rivers Utility Operating Company is interested in purchasing from their previous 
owners. The enclosed document is an attempt to provide additional background information 
about those facilities and some additional material detailing basic human health risks associated 
with certain types of water pollution. 

If you have any questions concerning this correspondence, please contact Ms. Kristi Savage­
Clarke, of my staff, at 573-522-4506, or at Department of Natural Resources, Water Protection 
Program, Compliance and Enforcement Section, P.O. Box 176, Jefferson City, MO 65102. 

Sincerely, 

W ATE PROTECTION PROGRAM 

is1is~ a/c 
Water protection Program, Water Pollution Control Branch 
Compliance and Enforcement Unit Chief 

KSC 

Enclosure 

Q 
Recycled paper 

EXHIBIT C



 

M.P.B.  

 Villa Ridge  The WWTF consists of an extended aeration plant with two extended 
aeration basins a sludge holding structure and chlorination.  The WWTF is required to disinfect 
during the recreational season and has a design flow of 66,600 gallons per day. Treated effluent 
from the plan discharges  to  Pin Oak Creek pursuant to the requirements and conditions of 
Missouri State Operating Permit (Permit) No. MO-0038237.   

The WWTF was referred to the Department’s Water Pollution Compliance and Enforcement 
Section on October 29, 2012 for: 

1. Violation of water quality standards (see Appendix A for details on health risk) 
2. Violation of permitted effluent limitations (see Appendix A for details on health risk) 
3. Failure to submit Discharge Monitoring Reports (DMRs) (see Appendix A for details 

on health risk) 
4. Caused pollution to waters of the state (see Appendix A for details on health risk) 
5. Delinquent annual permit fees 
6. Failure to hire a certified operator 
7. Failure to operate and maintain the WWTF 

 Villa Ridge WWTF is one of 7 facilities owned by M.P.B. and PCB who were listed as 
defendants in a Default Judgement issued by Jefferson County Circuit Court on June 10, 2015 
(case # 11JE-CC01030).  The Judgement found that the defendants had violated Missouri Clean 
Water Law and assessed a penalty for those violations.  See Appendix C for a copy of the 
Judgement detailing the violations and penalty. 

The most recent compliance inspection of the Villa Ridge WWTF on June 26, 2017 determined 
that the WWTF was NOT in compliance with its Permit or MCWL.  NOV # SL170206 was 
issued due to violations observed by Department staff during the inspection. Violations observed 
by staff include:  Violation of water quality standards, causing pollution to waters of the state, 
and failure to comply with Chapter 8 regulations (see Appendix A for details on health risk).  
Analysis of an effluent sample collected by staff during the inspection revealed violations of 
permitted effluent limitations for Total Residual Chlorine (TRC) and E. coli (see Appendix A for 
details on health risk). 

 Lake Virginia This WWTF consists of two separate wastewater treatment lagoons, one 
of which, is operated pursuant to a Department issued Permit while the other is unpermitted. 

A.  East lagoon is a 2 cell facultative lagoon with chlorination. Disinfection is 
required during the recreational season. The lagoon discharges treated effluent 
to Joachim Creek pursuant to the requirements and conditions of Permit 
No.MO-0101672 -The WWTF was referred to the Department’s Water 
Pollution Compliance and Enforcement Section on October 29, 2012 for: 

a. Violation of water quality standards (see Appendix A for details on 
health risk) 



b. Violation of permitted effluent (see Appendix A for details on health 
risk) 

c. Caused pollution to waters of the state (see Appendix A for details on 
health risk)  

d. Failure to submit (see Appendix A for details on health risk) 
e. Failure to meet monitoring requirements 
f. Failure to comply with permit conditions 

B. West Lagoon (Unpermitted)-The WWTF is a one cell facultative lagoon from 
which effluent discharges to Joachim Creek without a Permit.  The WWTF 
was referred to the Department’s Water Pollution Compliance and 
Enforcement Section on October 29, 2012 for: 

a. Unpermitted discharge 
b. Violation of water quality standards (see Appendix A for details on 

health risk) 
c. Caused pollution to waters of the state (see Appendix A for details on 

health risk) 
d. Construction without a permit 

The Lake Virginia WWTF is one of 7 facilities owned by M.P.B. and PCB who were listed as 
defendants in a Default Judgement issued by Jefferson County Circuit Court on June 10, 2015 
(case # 11JE-CC01030).  The Judgement found that the defendants had violated Missouri Clean 
Water Law and assessed a penalty for those violations.  See Appendix C for a copy of the 
Judgement detailing the violations and penalty. 

The most recent compliance inspection of the Lake Virginia WWTFs on March 8, 2017 
determined that the WWTFs were in significant non-compliance with the MCWL and the 
Missouri Clean Water Commission Regulations. On March 23, 2017 NOV #SL170134 was 
issued due to violations observed by Department staff during the inspection. Violations observed 
at the West lagoon include: Discharge without a Permit, Violation of Water quality standards, 
causing pollution to waters of the state (see Appendix A for details on health risk). Violations 
observed at the East lagoon include: Violation of water quality standards, causing pollution to 
waters of the state, and failure to comply with Chapter 8 regulations (see Appendix A for details 
on health risk).  Photos included with both inspection reports show significant accumulation of 
sludge in Joachim Creek below the outfalls for the 2 lagoons.  Accumulation of sludge is an 
indicator that the receiving stream may have issues with BOD, TSS and E. coli (see Appendix A 
for details on health risk) 

In addition to public health and water pollution issues caused by the poor condition of the 
lagoons, USDA lenders are currently not lending money to purchase homes in the subdivision 
because the wastewater facilities are not in compliance with Missouri Clean Water Law.  
Lenders, and real estate agents have called the Department asking whether the Department can 
write a letter stating the WWTF is compliant. The Department response is that the systems will 
not be compliant until they are purchased by an entity willing to repair or replace the non-
compliant WWTF. 



Mill Creek 

 Castlereagh The WWTF is an extended aeration system with a secondary clarifier and 
sludge holding tank.  The WWTF has a design population equivalent of 277, a design flow of 
27,700 gallons per day (gpd), an actual flow of 16,800 gpd and a design sludge production of 5.0 
dry tons per year.  Treated effluent from the WWTF discharges into Mill Creek pursuant to the 
requirements and conditions of Permit No. MO-0084484. The WWTF was most recently referred 
to the Department’s Water Pollution Compliance and Enforcement Section on November 6, 2017 
for: 

1. Violation of permitted effluent limitations (see Appendix A for details on health risk) 
2. Failure to submit reports regarding progress toward meeting final permitted effluent 

limitation for E. coli 
3. Delinquent annual permit fees 

The most recent compliance inspection of the Castlereagh WWTF on August 11, 2015 
determined that the WWTF was NOT in compliance with either the Permit or the MCWL. On 
September 15, 2015, NOV # 4068 SL was issued due to violations observed by Department staff 
during the inspection. Violations include:  Violation of permitted effluent limitations, failure to 
submit progress reports, and delinquent annual permit fees.  

 

Majestic Lakes  

The WWTF consists of  a one tank sequencing batch reactor with flow equalization and ultraviolet 
disinfection. The WWTF has a design population equivalent of 790, a design flow of 79,000 gallons 
per day (gpd), and an actual flow of 12,800 gpd. Treated effluent discharges from the WWTF to 
Crooked Creek pursuant to the conditions and requirements of Permit No.M0-0130125.  The WWTF 
has well documented structural flaws that if not repaired could result in collapse of the WWTF 
resulting in a catastrophic release of wastewater creating an obvious human health hazard and 
environmental contamination.  See below for a snapshot from a permit issued by the Department 
for the Majestic Lakes WWTF.  Note that the Department required an abbreviated schedule for 
completing construction to repair or replace the facility due to the concern the WWTF would 
collapse.  Collapse of the facility would pose a great risk to public health and the environment, 
and would leave the homeowners with no wastewater treatment.   
 
Majestic lakes has a history of missing DMRs and effluent limitation violations for BOD, DO 
and Ammonia as N (see Appendix A for details on health risk) 



 

 

Port Perry 

 

The Willows  WWTF Permit No. MO-0052281is composed of extended aeration, tertiary 
filtration, chlorination, dechlorination, and a sludge holding tank. The system has a design flow 
capacity of 100,000 gallons per day. Discharge from this facility discharges into a tributary to 
Pond Creek pursuant to the requirements and conditions of Permit No. MO-0052281 
The WWTF was referred to the Department’s Water Pollution Compliance and Enforcement 
Section on October 29, 2012 for: 
 

1. Violation of water quality standards (see Appendix A for details on health risk) 
2. Violation of permitted effluent limitations (see Appendix A for details on health risk) 
3. Caused pollution to waters of the state (see Appendix A for details on health risk) 
4. Failure to report bypass of partially treated wastewater as required 
5. Failure to operate and maintain the WWTF. 

 
The most recent compliance inspection of the WWTF was conducted on June 1-2, 2016.  Staff 
found the WWTF was not in compliance with the applicable statutory and regulatory 
requirements of the state of Missouri and noted violations for Failure to submit required reports, 
failure to provide a flow measurement device and failure to perform minimum testing 



requirements.  A review of DMRs submitted from 2016 through present shows violations of the 
permitted effluent limitations for BOD, Chlorine, E. coli and Ammonia as N (see Appendix A 
for details on health risk). 
 
 
Gladlo  
 
The WWTF consists of a 3 cell facultative lagoon with sludge stored in the lagoon. Treated 
effluent from the WWTF discharges to a tributary to Little Prairie Lake pursuant to the 
requirements and conditions of Permit No. MO-0084191.   
 
The most recent inspection of the WWTF was conducted on September 26, 2013.  Staff found 
the WWTF to have violations of the MCWL and issued a letter of Warning on October 7, 2013. 
Violations observed by staff include violation of sample collection protocol,  
 
DMRs indicate that the WWTF had 2 violations of the permitted effluent limitation for Chlorine 
in 2017, and 2 incomplete DMRs in 2016 (see Appendix A for details on health risk).   
 
 
Roy-L 
The WWTF consists of a single cell lagoon with chlorination during the recreational season.  The 
WWTF serves 3 full time residences and approximately 200 seasonal residences. Effluent 
discharged from the WWTF has had significant violations of the permitted effluent limitation for 
E. coli 8 times since 2012 (see Appendix A for details on health risk).  
Treated effluent from the WWTF discharges to a tributary to Bear Creek pursuant to the 
requirements and conditions of Permit No. MO-0087211.  A representative of Roy-L Utilities 
has stated that the collection system for the WWTF is comprised of clay pipe and is suspected to 
have significant issues with inflow and infiltration causing higher than expected flows at the 
WWTF. 
The most recent compliance inspection of the Roy-L WWTF on May 22, 2017 determined that 
the WWTF was NOT in compliance with either the Permit or the MCWL. On June 13, 2017, 
NOV # SL170158 was issued due to violations observed by Department staff during the 
inspection. Violations include:  Violation of permitted effluent limitations (see Appendix A for 
details on health risk).   
 
 
 
 
 
 
 
 

 
 
 



Appendix A 
 

 A description of various violations and specific water contaminants and the human health and 
other hazards that they pose. 
 
Under the Missouri Clean Water law and the Federal Clean Water Act Sanitary Sewer Overflows 
(SSOs) and Bypasses are prohibited because the discharge of untreated or partially treated 
wastewater creates a public health risk and negatively impacts the environment.  Such discharges 
have the potential to contaminate lakes and streams causing serious water quality problems that 
negatively impact the beneficial uses listed in 10 CSR 20-7.031.  

The discharge of effluent that does not comply with permitted effluent limitations contributes to 
the further impairment of the receiving stream and endangers the aquatic life in the stream, 
livestock, wildlife, and public health.  Such discharges have the potential to contaminate lakes 
and streams causing serious water quality problems that negatively impact the beneficial uses of 
the receiving stream as listed in 10 CSR 20-7.031.  

Losing streams are streams which distribute thirty percent (30%) or more of its flow during low 
flow conditions through natural processes, such as through permeable geologic materials into a 
bedrock aquifer within two (2) miles’ flow distance down-stream of an existing or proposed 
discharge.  Groundwater is defined as water occurring beneath the surface of the ground, 
including underground watercourses, artesian basins, underground reservoirs and lakes, aquifers, 
other bodies of water located below the surface of the ground, and water in the saturated zone.  
Groundwater is the source of drinking water for approximately 35% of the nation’s urban 
population and 95% of the rural area population making it a vital resource for Missouri.  In 
losing streams, groundwater levels are lower than water levels in the stream, and water from the 
stream recharges the groundwater system making the groundwater supply susceptible to 
contamination if the stream feeding the groundwater system has been polluted. When 
groundwater becomes contaminated it is both very costly and difficult to restore its quality.  
Contaminated groundwater poses a potentially serious health threat to humans, livestock, and 
wildlife.  WWTFs that violate permitted effluent limitations and also discharge to losing streams 
pose an even greater hazard to human health than those that discharge to gaining streams. 
 

Missing and or Incomplete DMRs- besides constituting a violation of Section 644.076.1, RSMo, 
and 10 CSR 20-7.015(9)(D)1, missing DMRs also represent missing data.  Permits are essentially 
an agreement between the entity and the Department that discharge of treated wastewater will be 
allowed as long as permitted effluent limitations are not violated.  If there is no DMR, or if the 
DMR is incomplete then there can be no confirmation that the effluent discharged from the 
WWTF does not pose a risk to human health or the environment. 

Ammonia (NH3) is toxic to early stages of aquatic life.  NH3 removal prevents damage to aquatic 
life and enables the receiving stream to support a healthier and diverse aquatic life community.  
Please see the Water Protection Program fact sheet titled “Changes to the Water Quality 
Standard for Ammonia” at http://dnr.mo.gov/pubs/pub2481.htm for further information.   
       
E. coli is an indicator of the presence of fecal contamination and possible disease-causing 
bacteria and viruses in water and wastewater.  If the receiving stream has designated uses (as 